
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        MN       P        S        SI       CU       CR       NI       MO       ALT      V        NB/CB    TI

153463      ASTM A 283 C 0000              0.173    0.480    0.010    0.008    0.109    0.020    0.010    0.030    0.005    0.039    0.002    0.001    0.003

153464      ASTM A 283 C 0000              0.180    0.500    0.012    0.007    0.096    0.030    0.020    0.030    0.005    0.025    0.002    0.001    0.002

253729      ASTM A 283 C 0000              0.179    0.540    0.018    0.013    0.114    0.010    0.020    0.030    0.004    0.040    0.003    0.001    0.002

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

153463          3050            14120951        0.3125          51.170(KSI)     67.433(KSI)     46(%)           8

153463          3170            14120941        0.3125          51.374(KSI)     66.984(KSI)     48(%)           8

153464          3010            14120931        0.3125          46.362(KSI)     66.745(KSI)     28(%)           8

153464          3030            14120921        0.3125          46.831(KSI)     67.017(KSI)     27(%)           8

253729          4070            14120901        0.3125          51.544(KSI)     66.639(KSI)     25(%)           8

253729          4080            14120911        0.3125          51.009(KSI)     67.019(KSI)     26(%)           8

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

153463          3020            14121131        0.3125          96.0000         480.0000        A-6                            B2093           000010

153463          3020            14121132        0.3125          96.0000         480.0000        A-6                            B2093           000010

153463          3070            14121071        0.3125          96.0000         480.0000        A-6                            B2093           000010

153463          3070            14121072        0.3125          96.0000         480.0000        A-6                            B2093           000010

153463          3110            14121061        0.3125          96.0000         480.0000        A-6                            B2093           000010

153463          3110            14121062        0.3125          96.0000         480.0000        A-6                            B2093           000010

153463          3160            14121051        0.3125          96.0000         480.0000        A-6                            B2093           000010

153463          3160            14121052        0.3125          96.0000         480.0000        A-6                            B2093           000010

153464          3030            14120921        0.3125          96.0000         480.0000        A-6                            B2093           000010

253729          4010            14121081        0.3125          96.0000         480.0000        A-6                            B2093           000010

253729          4010            14121082        0.3125          96.0000         480.0000        A-6                            B2093           000010

253729          4030            14121111        0.3125          96.0000         480.0000        A-6                            B2093           000010

253729          4040            14121091        0.3125          96.0000         480.0000        A-6                            B2093           000010

253729          4050            14121101        0.3125          96.0000         480.0000        A-6                            B2093           000010

253729          4060            14121121        0.3125          96.0000         480.0000        A-6                            B2093           000010

253729          4060            14121122        0.3125          96.0000         480.0000        A-6                            B2093           000010

253729          4070            14120901        0.3125          96.0000         480.0000        A-6                            B2093           000010

253729          4080            14120911        0.3125          96.0000         480.0000        A-6                            B2093           000010

253729          4080            14120912        0.3125          96.0000         480.0000        A-6                            B2093           000010

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

153463          3020            14121131        1000672451      100001268
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

153463          3020            14121132        1000672451      100001268

153463          3070            14121071        1000672451      100001268

153463          3070            14121072        1000672451      100001268

153463          3110            14121061        1000672451      100001268

153463          3110            14121062        1000672451      100001268

153463          3160            14121051        1000672451      100001268

153463          3160            14121052        1000672451      100001268

153464          3030            14120921        1000672451      100001268

253729          4010            14121081        1000672451      100001268

253729          4010            14121082        1000672451      100001268

253729          4030            14121111        1000672451      100001268

253729          4040            14121091        1000672451      100001268

253729          4050            14121101        1000672451      100001268

253729          4060            14121121        1000672451      100001268

253729          4060            14121122        1000672451      100001268

253729          4070            14120901        1000672451      100001268

253729          4080            14120911        1000672451      100001268

253729          4080            14120912        1000672451      100001268

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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